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 J K ENTERPRISES 
 9B, STAR ZONE MALL, NASHIK PUNE ROAD, NASIK ROAD 
 NASHIK-422101 
 INDIA 
 CONTACT PERSON   : MR. SANJAY SAHNI  
 

 THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :  

 SAMPLE DESCRIPTION “GRAPAGE” GRAPE GUARD SHEETS 

 STYLE NO. 23.5 X 32 - 5 gm 

 SAMPLE RECD ON  05/09/2018  

 TEST PERFORMING DATE        11/09/2018  TO  13/09/2018 

 
      RESULT SUMMARY 

TESTS NAME CONCLUSIONS 

BISPHENOL A (BPA) CONTENT SEE RESULTS 

 
___________________________________________________________________________________________________________ 
 
   Per Pro SGS India Pvt. Ltd. 

      
     ________________ 
    Sandip Bhushan (Asst. Manager) 
    Authorized Signatory  
    Email your Test Report Related Enquiries at Feedback.HLT@sgs.com 
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      TEST RESULTS: 
 

Bisphenol A (BPA) Content:  

Method: Solvent extraction and analysis by LC/MS  

   

Test Name Test Result (mg/kg) Requirement (mg/kg) 

1 2 

BISPHENOL A (BPA) CONTENT ND ND / 

   

Tested Item : 1.Powder, 2.Green Colour Printing + Plain Portion. 

   

Note:  1. Detection Limit = 0.01 mg/kg  

           2.  ND = Not Detected  
           3.Testing has been subcontracted to SGS approved lab.  
           4. Testing has been performed as per client’s request.  

 
 
 
 

_____________________________________________________________________________________________________________ 
*****End of Report***** 

 
 

 

  Samples as Received     
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